
THE LUMBERJACK



THE LUMBERJACK

10
5c

m

35
cm

35cm

                                                                       Smokey Bandit Pellet Grill.Failure



60
61
62 1

Hopper Assembly I 
Hopper Assembly II

1
4 Bolt 5/32-32*6 mm

4 Kep Nut 5/32-32

mm

63

mm
mm

COMPONENT LIST

61

62

THE LUMBERJACK



1.ASSEMBLING OF BOTTOM BASE:

1.Upside down the bottom base, install the wheel(without brake) into the screw 
hole, then tighten the wheel by wrench(59). Note: The 2 wheels without brake 
should be installed at the same side.

2.Install the wheel(with brake) into the screw hole, then tighten the wheel by 
wrench(59). Note: The 2 wheels with brake should be installed as the same side.

2.MOUNTING THE BODY FRAME:

1.Secure Left Plate(40)on the Platform(50)with1/4-20*12mm Bolt(52).
2.Secure Right Plate(45)on the Platform(50)with1/4-20*12mm Bolt(52).
3.Secure Back Plate(44)on the Platform(50)with1/4-20*12mm Bolt(52) and link 
with Left Plate(40) and Right Plate(45).
4.Locate the Beam(42) between Left Plate(40)and Right Plate(45) with
1/4-20*12mm Bolt(52).



Remove the Gaskets and Bolts from the Hopper, open the Lid, insert the Hopper into 
the Chamber, then using these Bolts and Gaskets install it in sequence from inside.

5.Mounting the Hopper to the Chamber

6.ATTACHING THE HOPPER BURNER LID DOOR HANDLE:
Keep the Hopper Burner Lid(19) open. Penetrate the 5/32-32*5MM Bolt(58) into 
Ø12*Ø4.2*1.0mm Gasket(57) and the hole on the Hopper Burner Lid(19) from inside.
Tight the Bolt with screwdriver.

5 8

6 0

6 3

Insert Hopper Assembly I(61) into Hopper Bottom Cover(3), align the holes. Insert 
the 5/32-32*6mm Bolts(60) through the holes in the Hopper and 5/32-32 Kep 
Nuts(63), then open the Hopper Lid and tighten it from inside. The four sides are 
installed in the same way.

3.Assembling of Hopper

Uplift the Chamber(1) on the Body Frame(4). Make sure that the Chamber(1) is 
between the left and right plate of the Frame(4). Align the Chamber holes with the 
plate holes and secure with 1/4-20*12mm Bolt(52).

4.POSITIONING THE CHAMBER ON THE BODY FRAME:

3

6 1

THE LUMBERJACK
THE LUMBERJACK

THE LUMBERJACKTHE LUMBERJACK



7.ATTACHING THE CHAMBER DOOR HANDLE:

Penetrate1/4-20*12mm Hexagon Bolt(53) through Ø18*Ø6.5*2.0mm Gasket(54) and 
Lid(9) directly to the handle and tighten up. Do not screw over-tight.

8.ATTACHING THE SMOKE STACK AND CHIMNEY CAP
1.Align the holes in the Smoke Stack(15) with holes in the Smoke Stack Gasket (16),
which fits between right end of the Grill and the Smoke Stack Gasket(16). Insert the
1/4-20*12mm Hexagon Bolts(53) through the holes in the Smoke Stack(15) and the 
Smoke Stack Gasket(16).
2.Place a Ø18*Ø6.5*2.0mm Gasket(54) on each Bolt and secure with1/4-20 Hexagon
Nut(55).

9.POSITIONING THE DOOR HANDLE

Align the holes in the Left Door(38) with the holes in the Handle(47). Place a
Ø18*Ø6.5*2.0mm Gasket(54) on each 1/4-20*12mm Hexagon Bolt(53) and tight with  
Wrench. Repeat the former step to assemble the Right Door(46).

10.POSITIONING THE DOOR:
1.Take the Right Door(46) with handle assemble. First insert the Bottom Pivot(37) 
into the small hole on Platform(50).Then pull down the pivot until the upper end is 
aligned with top edge of the door. Then align the pivot with the upper hole and pull 
up the pivot to secure the door.
2.Repeat Step 1 to secure the Left Door(38). Make a proper adjustment until the 
doors can be firmly closed. 

THE LUMBERJACK

THE LUMBERJACK



11.POSITIONING THE HEAT BAFFLE:

Position The Heat Baffle(5) on the locating brackets which is on the inside walls of
the Grill. The notched legs should be facing downward.

ALLGN WITH SLOTS
AND INSERTTO
HOLD IN PLACE

ALLGN WITH SLOTS
AND INSERTTO
HOLD IN PLACE

12.POSITIONING THE GREASE DRAIN PAN:

Position The Grease Drain Pan(6)over the Firepot. The notched legs of the Grease 
Drain Pan should be facing downward to fit onto the locating brackets so that the
grease can flow into the Grease Drain Tube. 

THE LUMBERJACK

13.POSITIONING THE PORCELAIN GRILL:

Position the Porcelain Grill(8)inside the cooking area and locate the Warming Rack(7)
on the rack support inside the Chamber. 

14.HANG ON THE GREASE BASKET:
Locate the Grease Drain Tube which is on the right side of the chamber, then hang
the Grease Basket(17) on the hook. 

THE LUMBERJACK

THE LUMBERJACK

THE LUMBERJACK
OFF

275

225

Smoke

180

Shut   Down

325

375

High

F

Cycle

Power
ON

w w w .zg rills.co m THE LUMBERJACK



Smokey Bandit

Smokey Bandit 



Smokey Bandit 

Smokey Bandit 

Smokey Bandit 





Smokey Bandit Smokey Bandit 

Dealer ，or log on to our Web Site.



                                                                                                          Smokey Bandit Technial Support (Sec on7) for
addi onal troubleshoo ng help.Contact your Smokey Bandit Dealer or the Smokey Bandit Parts Depar-
tment(Sec on7) to place an order.
3.If the problem is iden fied to be a failed Hot Rod, the Grill can s ll be used to cook and smoke by foll-
owing the MANUAL LIGHTING INSTRUCTIONS IN Sec on 3 of this OWNER'S MANUAL.

                                                                                                                                 Smokey Bandit Dealer or the Sm-
okey Bandit Parts Department(Sec on Seven) to place an order. 

(O).This indicates a defec ve Auger Drive Motor and it will need to be replaced. Contact your Smokey Bandit Dealer 
or the Smokey Bandit Parts Department(Sec on7) to place an order. 



www.smokeybanditbbq.nl.

5.WITH THE SMOKEY BANDIT DIGITAL CONTROL ,WHAT DIAL SETTING IS 
RECOMMENDED FOR STARTING THE GRILL?

                                                                       Smokey Bandit Technical Support(Sec on Seven) for addi onal 
troubleshoo ng help.

Smokey Bandit



SMOKEY BANDIT BBQ CUSTOMER SERVICE
MON TO FRI,8:00 A.M.-5:00P.M. Central European Time.

CONTACT:Tel+31(0)6 54350607
EMAIL:info@smokeybanditbbq.nl

WEBSITE:www.smokeybanditbbq.nl

PROBE1

PROBE2

Probe Selector

C 180

To order parts:Call,E-mail or write to your Smokey Bandit BBQ.Please provide your name,phone 
number,address,Model and Serial Number of the Grill,along with the part iden fica on 

SECTION 7：SMOKEY BANDIT SUPPORT


